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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
goLevel (dBuv)
70.0
60.0 | 15C RSS247-QP
50.0 15C RSS247-AVG
|
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15C RS5247-QP LISN-060105-1 2023 LINE

Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB

186 41.05 —-23.15 64,20 30.81
186 Z23.25 -30.95 54.2 2.81
262 39.60 —-2Z.09 61.69 29.19
252 24.90 -26.79 ©51.69 14.49
449 37.83 -19.06 b6.8B9 Z7.80
449 26.83 -20.06 46.89 16.80 2 10.25 Average

0.03 10.41 QF
0
0
0
-0
-0
.38 -19.62 56.00 26.19 -0.03 10.ZZ QP
-0
-0
-0
-0
-0

.03 10,41 Average
74r

.04 10.37 Average
QP

(=R e = TSR o
*

507 26.08 -19.92 46.00 15.89 .03 10,22 Average

e o
on
<
=
Ll
&

647 33.60 -22.40 56.00 23.50 .06 10.16
10 647 21.30 -24.70 46.00 11.2 .06 10.16 Average
11 235 30.89 -29.11 &0.00 20.60 15 10.44 QP
12 235 22.89 -27.11 50.00 12.60 .15 10.44 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBu\)
70.0
50.0 | 15C RS$247-QP
50.0 | 15C RS5247-AVG
40.0 ur
30.0
§
20.0 :
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.161 41.56 -23.87 65.43 31.10 0.04 10.42 QP
2 0.161 25.66 -29.77 55.43 15.20 0.04 10.42 Average
3 0.187 40.66 -23.49 64.15 30.20 0.05 10.41
4 0.187 21.96 -32.19 54.15 11.50 0.05 10.41 Average
5 0.215 38.73 -24.28 6£3.01 28.30 0.03 10.40
6 0.215 20.03 -32.98 53.01 9.60 0.03 10.40 Average
7 0.459 35.28 -21.43 56.71 25.11 =0.07 10.2
8 %  0.459 26.38 -20.33 46.71 16.21 —0.07 10.24 Average
9 B.148 33.48 -26.52 60.00 23.20 -0.14 10.42
10 8.148 25.58 -24.42 50.00 15.30 —0.14 10.42 Average
11 9.654 30.62 -20.38 60.00 20.20 -0.19 10.61
12 9.654 24.02 -25.98 50.00 13.60 —0.19 10.61 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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srarronas. FCC RF Test Report

Report No. : FR250507A

Appendix C. Radiated Spurious Emission Test Data

Tt Erafiea Carry Relative Humidity : | 41~42%
Temperature : 22 ~23°C

Radiated Spurious Emission Test Modes
Mode (BMaQS) Antenna Modulation Channel Frequency g::: RU Remark
Mode 1 2400-2483.5 3 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 3 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 3 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 4 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 5 2400-2483.5 4 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 6 2400-2483.5 4 Bluetooth BR_GFSK 78 2480 1Mbps - -

Summary of each worse mode

Mode Modulation Ch. (Flvrlquz) (d Ei‘(ﬁ:n) (dléiljn\]/i/tm) M(zrg)in Pol. iszk Result Remark
1 Bluetooth BR_GFSK 00 2388.78 48.89 74.00 -25.11 PEAK Pass Band Edge
1 Bluetooth BR_GFSK 00 4804.00 40.84 74.00 -33.16 H PEAK Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 7323.00 43.40 74.00 -30.60 H PEAK Pass Harmonic
3 Bluetooth BR_GFSK 78 2486.43 49.63 74.00 -24.37 H PEAK Pass Band Edge
3 Bluetooth BR_GFSK 78 7440.00 43.58 74.00 -30.42 \% PEAK Pass Harmonic
4 Bluetooth BR_GFSK 00 2388.91 49.74 74.00 -24.26 H PEAK Pass Band Edge
4 Bluetooth BR_GFSK 00 4804.00 41.27 74.00 -32.73 \% PEAK Pass Harmonic
5 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK 39 7323.00 43.54 74.00 -30.46 H PEAK Pass Harmonic
6 Bluetooth BR_GFSK 78 2483.72 50.29 74.00 -23.71 H PEAK Pass Band Edge
6 Bluetooth BR_GFSK 78 7440.00 43.46 74.00 -30.54 H PEAK Pass Harmonic

Sporton International Inc.(Kunshan) Page Number : ClofC17
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Report No. : FR250507A

Pol. Horizontal Fundamental
IHLMNMWM) mLeveI{dBqu)
134 1134
14 \ 18
i | FCCPART1AC] i FCCPARTAC]
654 \ 650
AR i hon iR ‘\ 488 - e v
e T
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
1T 37513 48,33 74.00 -25.67 48.27 32.83 7.08 37.85 6.80 296 238 PEAK T 240200 108.77 ------ ------ 92.58 311 702 3784 680 296 238 PEAK
1 37513 23.54 5400 -30.46 1548 3283 7.08 37.05 6.00 296 230 AVERAGE 1 400,00 7598 -eeees eeees 67,79 311 7.2 77.04 6.00 296 230 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C2 of C17
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Pol. Vertical Fundamental
IHLMN&M"“ mLeveI{dBnWm)
134 1134
14 \ 18
i | FCCPARTAC] i FCCPARTAC]
654 \ 650
488 1 I ]l 488 At g
Wi i i y o
R P b AR
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
1 138378 48.89 74.00 -25.11 48.77 32.87 7.18 37.85 6.80 342 288 PEAK T 240200 98,48 ------ - 9.9 3211 702 3784 680 342 286 PEAK
1 138878 2410 5400 -19.99 15.98 32.87 7.0 37.05 6.0 342 200 AVERAGE 1 00,00 T3.69 -eeees eeeees 85,50 3211 7.12 7.04 600 342 260 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C3of C17
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Pol. Horizontal Vertical
1‘.lr(‘\uwei(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
m Al
Peak n MY ! A
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4304.00 49.B4 74.00 -33.16 60.95 33.99 10.20 64.4 .00 -~ PEAK 1 4304.00 40.55 74.00 -3.45 60.60 3399 10.20 644 000 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C4 of C17
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Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn) 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
Peak W NPT b e gy
e W#"

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 1500, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4382.08 41.85 74.88 -32.15 6194 33.99 10.38 6429 0.00 -- PEAK 1 4832.08 40.69 74.80 -33.31 60.78 33.98 10.38 6429 4.0 - -- PEAK
1 73300 4340 74.00 -30.60 60.62 35,78 1070 65.04 0.0 == PEAK 173300 4338 74.00 -30.62 0.0 3570 1072 5.4 @0 - - PEAK
Sporton International Inc.(Kunshan) Page Number : C5of C17
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Pol. Horizontal Fundamental
IHLMN&NM“ mLeveI{dMWm)
134 1134
14 /\ 18 !
i | 1 FCCPART1AC] i FCCPARTAC]
654 ( \ 650
484! IJ I ! 44 e~ RETRTMA Al
WWWWW
Peak Y Y,
163 163
14 U528 U6 2164 L 200 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T 286,43 49.63 74.00 -24.37 48.68 32.53 7.26 36.84 6.60 148 16 PEAK 1 40.00 97.88 ------ - 8891 32.50 7.15 36.86 6.0 108 16 PEAK
1 248643 2484 5400 -19.16 15.89 32.53 7.26 36.84 6.0 109 16 AVERAGE 1 30,00 7300 -eees eeeees 84,12 32,50 7.25 36.86 6.00 100 16 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C6 of C17
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Pol. Vertical Fundamental
mLﬂ&l(ﬂ&lWﬂﬂ mLeveI{dBlNhnl
134 1134
w5 [\ s !
i [ FCCPART1AC] i FCCPARTAC]
654 f ] 650
mwm \{ l J 444 Mwnm Y, MR y
g el
Peak Y Y,
163 163
14 U528 b 2164 L 200 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T 8755 49.42 74.00 -24.58 48.46 32.54 7.26 36.84 6.80 399 276 PEAK 1 2480.00 96,09 ------ - B7.28 32.50 7.15 36.86 6.80 399 276 PEAK
1 487,55 24.63 5400 -19.37 15.67 32.54 7.26 36.84 6.0 399 276 AVERAGE 1 30,00 7130 -eeees eeeees 6241 3250 7.25 36.86 6.00 399 276 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C7 of C17
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Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

w I SRR : i
Peak P " Lo A

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4960.08 40.60 74.08 -33.40 60.52 3402 10.40 6434 800 - - PEAC 1 4960.08 41.51 74.80 -32.49 6L.43 3482 10.48 6434 0.0 - -- PEAC
1 7A40.00 815 7400 -30.85 59.89 35,74 1078 6526 0.0 - -- PEAK 17M0.00 4358 74.00 -30.42 0.3 3574 1078 6526 0.0 - - PEAK
Sporton International Inc.(Kunshan) Page Number : C8of C17
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Pol. Horizontal Fundamental
IHLMNMVM“ mLeveI{dMWm)
134 1134
14 ‘ 18
i \ FCCPARTAC] i FCCPARTAC]
654 ] 650
m 1 | \4 | m " V" " b
TR TR g e T RY AT T e T e . I e WWMWWM
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T 238391 49.74 74.00 -24.26 41.62 32.87 7.19 37.85 6.60 3@ 236 PEAK T 246200 102,88 ------ ------ 9469 3211 7.2 3784 6.80 308 236 PEAK
1 138891 2495 5400 -19.05 16.83 32.87 7.1 37.05 6.0 300 236 AVERAGE 1 240000 78,09 ---ees eeeees 89.90 3211 7.12 7.04 6.00 300 236 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C9 of C17
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Pol. Vertical Fundamental
IHLMNMVM“ mLeveI{dMWm)
134 1134
14 \ 18
i | FCCPART1AC] i FCCPARTAC]
654 \ 650
488 1 ‘A 488 JATR LA YT
i PR e - : g b e
Pesanspaihpn T
Peak Y Y,
163 163
m 23 262, 2368, LN 40 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
1 13895 48.89 74.00 -25.11 48.77 32.07 7.18 37.85 6.80 387 271 PEAK T 246200 109.74 ------ ------ 92.55 311 702 3784 6.0 387 271 PEMK
1 1389.56 2410 54.00 -19.99 15.98 3287 7.0 37.05 6.0 367 271 AVERAGE 1 400,00 75,95 -eeees eenees 67,76 3211 7.12 77.04 6.0 387 271 AVERAGE
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Pol. Horizontal Vertical
mLﬁeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
s FECPHRTIEC e FCPHRTIEC
6.0 4.0
FCC PART15C (AVG) FCCPART 15C (AVG)
Peak L i y ) ek
} - MMW
Avg 35 b
163 163
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4304.00 40.77 7400 -3.13 60.91 339 10.20 644 .00 -~ PEAK 1 4304.00 4127 7400 -30.73 6LAL 33199 10.20 644 000 - - PEAC
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Pol. Horizontal Vertical

mLeveI(dDu‘lﬁn] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)

L FRTAI W) Ay i MWM
Peak R A i

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4332.08 41.81 74.88 -32.99 6L.10 33.98 10.38 6429 8.8 - -- PEAC 1 4832.08 40.60 74.80 -33.38 6071 33.98 10.38 6429 8.8 - -- PEAC
1 73300 4.5 7400 -30.46 6016 35,70 1070 654 @00 - - PEAK 173300 4,16 74.00 -30.84 978 3570 1072 5.4 @00 - - PEAK
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Pol. Horizontal Fundamental
mLeveI(d&le) mLeveI{d&Nhn)
134 1134
1
915 /ﬂ\ 15
i | FCCPART1AC] i FCCPARTC]
654 J \ 650
4 Vj ! 34
A s R
Peak Y Y,
163 163
14 U528 b 2164 L 200 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T 48372 50.29 74.00 -23.71 4136 32.52 7.26 36.85 6.60 119 254 PEAK 1 2430.00 101,37 ------ ------ 92.48 3258 7.5 36.86 6.80 119 254 PEAK
1 8370 25.50 54.00 -18.50 16.57 32.52 7.26 36.85 6.0 119 254 AVERAGE 1 430,00 76,58 --eees eeeee- 6769 32,50 7.25 36.86 6.00 119 254 AVERAGE
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Pol. Vertical Fundamental
pCEICT) e B
138 138
1
s M a5
#3 I FOC PART 15(] #3 FO PART 15C]

438 A . b i 488 L i bt
it iy o MMM}M" Lol "
Peak Y Y,
163 163
14 U528 U6 2164 LN 200 1000 1400. 1800. 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a iy MeBWAEWE & B B B B B a dy
T M87.26 49.98 74.00 -24.00 4182 32.54 7.26 36.84 6.60 408 296 PEAK T M08 9.11 - - 99.22 3258 7.25 36.86 6.80 408 296 PEAK
1 4§7.26 2519 5400 -18.81 16,23 3254 7.26 36.84 6.0 400 296 AVERAGE 1 30,00 7432 -eeees eenees 85,43 3250 7.25 36.86 6.00 400 295 AVERAGE
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Pol. Horizontal Vertical

mLeveI(dDu‘ﬂm] 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
485 Ay ol —
Lo z sl

Peak meM - bbb

18 !
Avg

163 16

3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 4960.08 40.57 74.88 -33.43 60.49 3402 1.4 6434 0.0 - - PEAC 1 4960.08 41.50 74.80 -32.43 6L.44 3482 10.48 6434 000 - -- PEAC
1 7A40.00 4346 7400 -30.54 6020 3574 1078 6526 0.0 - - PEAK 1 7A4.00 4287 74.80 -31.13 S9.61 3574 1078 €526 0.0 - - PEAK
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Pol. Horizontal Vertical
11 Level {4Buvim) i Leve (dBuvim)
13 138
s 05
g RO t AR
T |
Peak 0 30
FCC PARTA5C (AVG FCC PART15C (AVG
8|, -
oA i Y A S
ik i
1 ki 1 1
1400 10400, 10600, o, 10600, 20 10000 18400, 20600, 1, 13600, 20
Frequency (k) Frequency (k)
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Pol. Horizontal Vertical
FCC PART 15C FCC PART 15C
J J
b b
Nt 5 et
b
R T
QP
200 300 400. 500. 600. 800. 900. 1000 200. 300. 400. 500. 600. 800. 900. 1000
Frequency (MHz)
Read (CableAntenna Preamp A/Pos Read CableAntenna Preamp A/Pos
Level Remark Level Loss Factor Factor Remark
dw/n dBdwv/n dsw  dB de/m B cm  deg dew/n B dBwv/n dew  d dB/m B cm deg
1 29.14 43.95 0.89 Peak
2 33.27 £2.71 1.2 Peak
3 36.57 415 .10 Peak
4 30.73 3.2 2.5 Peak
5 29.32 29.76  3.80 Peak
6 38.57 30.04 4.4 Peak
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Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 39

Spectrum Analyzer 1
Swept SA y + o] Marker

KEYSIGHT [nput: RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMS|
—— Coupling: DC Corrections: Off Gate: Off Trig: Free Run ww
Align: Off Freq Ref: Int (S) IF Gain: Low
Sig Track: Off

Select Marker

1 Spectrum

Scale/Div 10 dB Ref Level 106.99 dBpV

Search
Trace 1 Pass

Pk Search

Config
Delta (A)

Properties
Fixed

Marker

o Function

Delta Marker
Center 2.402000000 GHz #Video BW 1.0 MHz Span 0 Hz] (Reset Delta)

Marker—

ft
Res BW (CISPR) 1 MHz Sweep 10.0 ms (1001 pts)|f\iarker Table Counter
5 Marker Table v On

off

Mode Trace Scale X Y Function Function Width Function Value Marker Settings
\] 1 t 2.230ms 76.46 dBuV
A 1 t (D) 2.880 ms (A) -0.2175 dB

Al 1 Tt (A) 3.750 ms (A) 0.02278 dB All Markers Off

Couple Markers

o0 AW

EIREEES

Spectrum Analyzer 1
Swept SA d +

KEYSIGHT [nput: RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMS| Sweep Time
L Coupling: DC Corrections: Off Gate: Off Trig: Free Run ww P
Align: Off Freq Ref: Int (S) IF Gain: Low 100.0 ms
Sig Track: Off PPPPPP
| PASS E——
1 Spectrum Annotation
Scale/Div 10 dB Ref Level 106.99 dBuV Normal

Auto
Trace 1 Pass Man

Sweep / Measure
Continuous
Single

Center 2402000000 GHz #Video BW 1.0 MHz Span 0 H:
Res BW (CISPR) 1 MHz Sweep 100 ms (1001 pts

Mar 08, 2024 31 x
== 2’ (Q - ? 2:312:50PM ':: L*ﬂ Y

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3.  3DH5 has the highest duty cycle worst case and is reported.
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